

Test Report

No. : CY/2008/30354 Date : 2008/03/17 Page : 1 of 3

CHWEN SHYANG ENTERPRISE CO., LTD.
NO. 13, RONG-GONG N. ROAD, GUANN-IN INDUSTRIES PARK, TAUR-
YUAN, TAIWAN 328 R. O. C.



The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : WATER BASED STRIPPABLE COATING & PEELABLE COATING
Style/Item No. : CH-16888
Sample Receiving Date : 2008/03/06
Testing Period : 2008/03/06 TO 2008/03/17

=====
Test Result(s) : Please refer to next page(s).

James Lu.
James Lu / Supervisor
Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory – Taipei

Test Report

No. : CY/2008/30354 Date : 2008/03/17 Page : 2 of 3

CHWEN SHYANG ENTERPRISE CO., LTD.
NO. 13, RONG-GONG N. ROAD, GUANN-IN INDUSTRIES PARK, TAUR-
YUAN, TAIWAN 328 R. O. C.



Test Result(s)

PART NAME NO.1 : WHITE LIQUID

PASS

Test Item (s):	Unit	Method	MDL	Result	Limit
				No.1	
ASTM F963-07 Heavy metal content	---	As per ASTM F963-07 (4.3.5) requirement.	---	---	---
Soluble Lead (Pb)	mg/kg	ICP-AES	5	< 5.0	90
Soluble Antimony (Sb)	mg/kg	ICP-AES	5	< 5.0	60
Soluble Arsenic (As)	mg/kg	ICP-AES	2.5	< 2.5	25
Soluble Barium (Ba)	mg/kg	ICP-AES	10	< 10.0	1000
Soluble Cadmium (Cd)	mg/kg	ICP-AES	5	< 5.0	75
Soluble Chromium (Cr)	mg/kg	ICP-AES	5	< 5.0	60
Soluble Mercury (Hg)	mg/kg	ICP-AES	5	< 5.0	60
Soluble Selenium (Se)	mg/kg	ICP-AES	5	< 5.0	500
Total Lead (Pb)	mg/kg	US EPA 3050B	2	n.d.	600

- Note :
1. mg/kg = ppm
 2. n.d. = Not Detected
 3. MDL = Method Detection Limit
 4. "---" = Not Conducted

Test Report

No. : CY/2008/30354 Date : 2008/03/17 Page : 3 of 3

CHWEN SHYANG ENTERPRISE CO., LTD.
NO. 13, RONG-GONG N. ROAD, GUANN-IN INDUSTRIES PARK, TAUR-
YUAN, TAIWAN 328 R. O. C.



** End of Report **